FCC ID:HBOPA2322

Appendix A:20dB Emission Bandwidth

Annex for FCC Bluetooth BR&EDR

Test Report No. :CTL2211015011-WF

Test Result
TestMode Antenna Channel 20db EBW[MHZ] FL[MHZ] FH[MHZz] Limit(MHZz] Verdict

2402 0.951 2401.538 2402.489 PASS

DH5 Ant1 2441 0.954 2440.535 2441.489 PASS
2480 0.954 2479.535 2480.489 PASS

2402 1.287 2401.367 2402.654 PASS

2DH5 Ant1 2441 1.293 2440.364 2441.657 PASS
2480 1.287 2479.367 2480.654 PASS

2402 1.269 2401.364 2402.633 PASS

3DH5 Ant1 2441 1.269 2440.361 2441.630 PASS
2480 1.269 2479.358 2480.627 PASS
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FCC ID:HBOPA2322

Test Graphs

[ Keysight Spectrum Analyzer - Swept SA
AL F

E iy
Center Freq 2.402000000 GHz #Avg Type:

|
RMS
'PNO: Wide ~+— 17ig: Free Run Avg|Hold: 14871500 T
IFGain:Low #Atten: 40 dB
RefOffset 1 B AMKr3 951 kHz] Auto Tune
Ref 30.00 dBm -0.311 dB|

CenterFreq
2402000000 GHz!

oo

StartFreq|
2400500000 GHz!

StopFreq|

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

DH5_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

iy

AL

Center Freq 2.441000000 GHz #Avg Type: RMS
PNQ: Wide ~»— 17g: Free Run Avg|Hold: 14771500
IFGain:Low #Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm

Center Freq
2441000000 GHz}

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

usc

DH5_Ant1_2441

[ Keysight Spectrum Anayzer - Swept SA

AL .

Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Wide ~»— 1rig: Free Run Avg|Hold: 15001500
FGainlow  #Atten: 40 4B

09:46:54 AM Nov 14, 2022

Ref Offset 1 dB
Ref 30.00 dBm

Center Freq
2480000000 GHz!

StartFreq|

Center 2.480000 GHz Span 3.000 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 3.200 ms (1001 pts),

2479835 GHz | 1.636 dBm
954 kHz| (A} 0.204dB

DH5_Ant1_2480
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FCC ID:HBOPA2322

[ Keysight Spectrum Anayzer - Swept SA

09:49:48 A Nev 14, 202

AL .
Center Freq 2.402000000 GHz #Avg Type: RMS .
PNO: Wide ~»— 1rig: Free Run AvglHold: 147711500 < [
IFGain:Low #Atten: 40 dB8 P

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.402000000 GHz|

StartFreq

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

Msc

[ Keysight Spectrum Analyzer - Swept SA

AL E A N
Center Freq 2.441000000 GHz #Avg Type: RMS
PNO: Wide ~+— 17ig: Free Run Avg|Hold: 1486/1500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

StartFreq
2438500000 GHz|

Center 2.441000 GHz Span 3.000 MHz
#Res BW 30 kHz #/BW 100 kHz Sweep 3.200 ms (1001 pts),

2440 988 GHz |
1.293 MHz| (A}

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.480000000 GHz #A RMS
'PNO: Wide ~+— 17ig: Free Run Avg|Hold: 1491/1500
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.480000000 GHz|

StartFreq|
2478500000 GHz!

StopFreq|
2.481600000 GHz/

Span 3.000 MHz
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

479994 GHz | 0.163 dBm
1.287 MHz| (A} 0.208 dB/

2DH5_Ant1_2480
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FCC ID:HBOPA2322

[ Keysight Spectrum Anayzer - Swept SA

L A 09533
Center Freq 2.402000000 GHz #Avg Type: RMS ™
PNO: Wide ~»— 1rig: Free Run Avg|Hold: 15001500

o )
4 Nov 14, 2022
P

"

IFGain:Low #Atten: 40 dB8 P
" v Auto Tune)|
Ref Offset 1 dB 1.269 MHZ|
Ref 30.00 dBm -0.049 dB
CenterFreq
2.402000000 GHz|

Center 2.402000 GHz Span 3.000 MHz
#Res BW 30 kHz #VBW 100 kHz Sweep 3.200 ms (1001 pts),

401832 GHz |
1.269 MHz| (A}

[ Keysight Spectrum Analyzer - Swept SA

AL = I

Center Freq 2.441000000 GHz #Avg Type: RMS
'PNO: Wide ~+— 17ig: Free Run Avg|Hold: 1492/1500
IFGain:Low #Atten: 40 dB

AMKr3 1.269 MHZ
Ref Offset 1 dB -
Ref 30,00 dBm 0.388 dB}

CenterFreq
2.441000000 GHz|

StartFreq
2438500000 GHz|

Span 3.000 MHz
Sweep 3.200 ms (1001 pts)

2440 835 GHz |
1.269 MHz| (A}

[ Keysight Spectrum Analyzer - Swept SA
AL F

; Y :

Center Freq 2.480000000 GHz #Avg Type: RMS
'PNO: Wide ~+— 17ig: Free Run Avg|Hold: 1483/1500
IFGain:Low #Atten: 40 dB

AMKr3 1.269 MHZ
Ref Offset 1 dB -
Ref 30,00 dBm 0.336 dB}

CenterFreq
2.480000000 GHz|

I

StartFreq|
2478500000 GHz!

StopFreq|
2.481600000 GHz/

Span 3.000 MHz
#VBW 100 kHz Sweep 3.200 ms (1001 pts)

479 832 GHz | 1.809 dBm
1.269 MHz| (A} 0.336 dB/

3DH5_Ant1_2480
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FCC ID:HBOPA2322

Appendix B: Occupied Channel Bandwidth

Test Result
TestMode Antenna Channel OCB [MHZz] FL[MHZ] FH[MHZz] Limit(MHZz] Verdict
2402 0.88270 2401.557 2402.440 PASS
DH5 Ant1 2441 0.88329 2440.557 2441.440 PASS
2480 0.88365 2479.557 2480.441 PASS
2402 1.1811 2401.415 2402.596 PASS
2DH5 Ant1 2441 1.1806 2440.416 2441.596 PASS
2480 1.1793 2479.415 2480.594 PASS
2402 1.1657 2401.423 2402.588 PASS
3DH5 Ant1 2441 1.1668 2440.422 2441.589 PASS
2480 1.1679 2479.420 2480.588 PASS
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FCC ID:HBOPA2322

Test Graphs

[ Keysight Spectrum Analyzer - Occupied BW
AL F

Center Freq 2.402000000 GHz

E A
Center Freq: 2.402000000 GHz

F [00:41:09 AM Nov 14, 2022
Radio Std: None

Trig: Free Run Avg|Hold: 150011500

#FGain:Low #Atten: 40 dB

Ref Offset 1dB
Ref 30.00 dBm

Center 2,402 GHz

#Res BW 20 kHz #VBW 75 kHz

Occupied Bandwidth Total Power

882.70 kHz

Transmit Freq Error -1.181 kHz % of OBW Power

x dB Bandwidth 940.1 kHz xdB

Radio Device: BTS

Mkr1 2.401832 GHZ

0.43577 dBm

Span 3 MHz
Sweep 7.133 ms

10.2 dBm

99.00 %
-20.00 dB

DH5_Ant1_2402

[ Keysight Spectrum Analyzer - Occupied BW

E A
Center Freq: 2.441000000 GHz

Trig: Ri Avg|Hold: 150011500
B

#1FGain:Low #Attes

Ref Offset 1d8
Ref 30.00 dBm

Center 2.441 GHz

#Res BW 20 kHz #VBW 75 kHz

Occupied Bandwidth Total Power

883.29 kHz

Transmit Freq Error -1.265 kHz % of OBW Power

x dB Bandwidth 940.1 kHz xdB

F [00:46:05 AM Nov 14, 2022
Radio Std: None

Radio Device: BTS

Mkr1 2

Span 3 MHz
Sweep 7.133ms

10.2 dBm

99.00 %
-20.00 dB

DH5_Ant1_2441

[ Keysight Spectrum Anayzer - Gccupied BW

AL
Center Freq 2.480000000 GHz

Center Freq: 2.450000000 GHz

00:47:16 AM Nov 14, 2022
Radio Std: None

o Trig: Free Run AvglHold: 150011500

HIFGainiLow #Atten: 40 dB

Ref Offset 1d8
Ref 30.00 dBm

Center 2.48 GHz

#Res BW 20 kHz #VBW 75 kHz

Occupied Bandwidth Total Power

883.65 kHz

Transmit Freq Error -1.194 kHz % of OBW Power
x dB Bandwidth 940.8 kHz xdB

Radio Device: BTS
9835 GHZ

Span 3 MHz
Sweep 7.133 ms|

9.98 dBm

99.00 %
-20.00 dB

DH5_Ant1_2480
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FCC ID:HBOPA2322

[ Keysight Spectrum Anshyzer - Occupied BW = |
AL LY 09:49:10 AM Nev 14, 2022
Center Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None
o Trig: Free Run Avg[Hold: 15001500
HFGainlown  #Atten: 40dB Radio Device: BTS

2.401997 GHZz
Ref Offset 1 dB
R:efilé‘DDdBm -0.61763 dBm

Center 2.402 GHz Span 3 MHz
#Res BW 20 kHz #VBW 75 kHz Sweep 7.133 ms)

Occupied Bandwidth Total Power 9.45 dBm
1.1811 MHz

Transmit Freq Error 5.715 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.279 MHz xdB -20.00 dB

2DH5_Ant1_2402

) Kepght Spectum Aralyas - Gecupied BW "
. E A F [09:50:44 AM Nov 14, 2022
Center Freq: 2.441000000 GHz Radio Std: None
=+ Trig: Free Run Avg|Hold: 160011500
HFGainlow  #Atten: 40 dB Radio Device: BTS

Ref Offset 1 dB Mkr1
Ref 30.00 dBm

Center 2.441 GHz Span 3 MHz
#Res BW 20 kHz #VBW 75 kHz Sweep 7.133 ms|

Occupied Bandwidth Total Power 9.43 dBm
1.1806 MHz

Transmit Freq Error 5.953 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.260 MHz xdB -20.00 dB

2DH5_Ant1_2441

B KeyssHd Spectram Avatyom - Gccpred BN —en
AL F E A # [09:51:54 AM Nov 14, 2022
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None

oo Trig: Free Run AvglHold: 150011500
HFGainLow  #Atten: 40dB Radio Devics: BTS

Ref Offset 1 dB Mkr1
Ref 30.00 dBm

Center 2.48 GHz Span 3 MHz
#Res BW 20 kHz #VBW 75 kHz Sweep 7.133 ms|

Occupied Bandwidth Total Power 9.23 dBm
1.1793 MHz

Transmit Freq Error 4.492 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.258 MHz xdB -20.00 dB

2DH5_Ant1_2480
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FCC ID:HBOPA2322

[ Keysight Spectrum Anshyzer - Occupied BW = |
AL LY 09:53:45 AM Nov 14, 2022
Center Freq 2.402000000 GHz Center Freq: 2402000000 GHz Radio Std: None
o Trig: Free Run Avg[Hold: 15001500
HFGainlown  #Atten: 40dB Radio Device: BTS

Ref Offset 1 dB Mkr1 2.4018
Ref 30.00 dBm

Center 2.402 GHz Span 3 MHz
#Res BW 20 kHz #VBW 75 kHz Sweep 7.133 ms)

Occupied Bandwidth Total Power 9.97 dBm
1.1657 MHz

Transmit Freq Error 5.570 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.249 MHz xdB -20.00 dB

3DH5_Ant1_2402

) Kepght Spectum Aralyas - Gecupied BW —en
AL - E Iy F [0%:56:22 AM Nov 14, 2022
Center Freq 2.441000000 GHz Center Freq: 2441000000 GHz Radio Std: Nene
—+— Trig: Free Run Avg[Hold: 150011500
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 1dB
Ref 30.00 dBm

Center 2.441 GHz Span 3 MHz
#Res BW 20 kHz #VBW 75 kHz Sweep 7.133 ms|

Occupied Bandwidth Total Power 9.99 dBm
1.1668 MHz

Transmit Freq Error 5.544 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.249 MHz xdB -20.00 dB

3DH5_Ant1_2441

B KeyssHd Spectram Avatyom - Gccpred BN —en
Lt H E iy NO R |03:58:47 AM Nov14, 2022
Center Freq 2.480000000 GHz Center Freq: 2.480000000 GHz Radio Std: None
—+ Trig: Free Run Avg|Hold: 160011500
#FGain:Low #Atten: 40 dB Radio Device: BTS

" Mkr1 2.47983¢
Ref 30.00 dBm 0.37850 dBm

Center 248 GHz ] Span 3 MHz
#Res BW 20 kHz #VBW 75 kHz Sweep 7.133ms)

Occupied Bandwidth Total Power 9.78 dBm
1.1679 MHz

Transmit Freq Error 3.575 kHz % of OBW Power 99.00 %
x dB Bandwidth 1.250 MHz xdB -20.00 dB

3DH5_Ant1_2480
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FCC ID:HBOPA2322

Appendix C: Maximum conducted output power

Test Result

TestMode Antenna Channel Result[dBm] Limit[dBm] Verdict
2402 3.15 <30 PASS

DH5 Ant1 2441 3.14 <30 PASS
2480 2.93 <30 PASS

2402 3.68 <20.97 PASS

2DH5 Ant1 2441 3.63 <20.97 PASS
2480 3.51 <20.97 PASS

2402 3.99 <20.97 PASS

3DH5 Ant1 2441 3.99 <20.97 PASS
2480 3.8 <20.97 PASS
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FCC ID:HBOPA2322

Test Graphs

[ Keysight Spectrum Anayzes - Swept 5A

AL E A N
Center Freq 2.402000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 100011000
IFGainLow  #Atten: 40 dB

Ref Offset 1 dB Mkr1 2.401 3§}_3 GHz,
Ref 30.00 dBm 3.153 dBm)|

CenterFreq
2402000000 GHz!

Span 8.000 MHz
#/BW 8.0 MHz Sweep 1.000 ms (1001 pts)

DH5_Ant1_2402

[ Keysight Spectrum Anayzes - Swept 5A

AL E A N
Center Freq 2.441000000 GHz #Avg Type: RMS
PNO: Fast -+ 11iQ: Free Run Avg|Hold: 10001000
IFGain:Low #Atten: 40 dB8

Mkr1 2.441 016 GHz
Ref Offset 1 dB.
Ref 30.00 dBm 3.136 dBm

Center Freq
2441000000 GHz}

Scale Type

(Center 2.441000 GHz Span 8.000 MHz | Lin)
HRes BW 3.0 MHz #VBIW 8.0 MHz Sweep 1.000 ms (1001 pts)

DH5_Ant1_2441

[ Keysight Spectrum Anahyzer - Swept SA
AL

A
Center Freq 2.480000000 GHz #Avg Type: RMS
'PNO: Fast ~»- Trig: Free Run AvglHold: 10001000

IFGain-Low #Atten: 40 dB

Ref Offset 1 dB
Ref 30.00 dBm

Center Freq
2480000000 GHz!

‘Center 2.480000 GHz Span 8.000 MHz
Res BW 3.0 MHz #/BW 8.0 MHz 1.000 ms (1001 pts)
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FCC ID:HBOPA2322

DH5_Ant1_2480

[ Keysight Spectrum Anahyzer - Swept SA
AL

A

Center Freq 2.402000000 GHz #Avg Type: RMS
'PNO: Fast ~+— 171g: Free Run Avg|Hold: 10001000
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB.
Ref 30.00 dBm

CenterFreq
2.402000000 GHz|

Scale Type

Center 2.402000 GHz Span 8.000 MHz |5 Lin
Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

2DH5_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

AL Y ~

Center Freq 2.441000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 100011000
IFGainLow  #Atten: 40 dB

Mkr1 2.440 968 GHz
Ref Offset 1 dB
R;i SJ.EUU dBm 3.625 dBm)|

CenterFreq
2.441000000 GHz|

|

StartFreq|
2437000000 GHz|

Scale Type

‘Center 2.441000 GHz Span 8.000 MH Lo

#Res BW 3.0 MHz #VBW 8.0 MHz Sweep 1.000 ms (1001 pts)

2DH5_Ant1_2441

[ Keysight Spectrum Analyzer - Swept SA

AL E A N
Center Freq 2.480000000 GHz #Avg Type: RMS
PNO: Fast ~+— 17ig: Free Run AvglHold: 100011000
IFGainLow  #Atten: 40 dB

Mkr1 2.479 840 GHz
Ref Offset 1 dB
Ref 30.00 dBm 3.510 dBm)|

CenterFreq
2480000000 GHz!

‘Center 2.480000 GHz Span 8.000 MHz
#Res BW 3.0 MHz #/BW 8.0 MHz Sweep 1.000 ms (1001 pts)

L

2DH5_Ant1_2480
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FCC ID:HBOPA2322

[ Keysight Spectrum Anahyzer - Swept SA

AL
Center Freq 2.402000000 GHz

PNO: Fast -+

IFGain-Low

Ref Offset 1 dB
Ref 30.00 dBm

‘Center 2.402000 GHz
#Res BW 3.0 MHz

#VBW 8.0 MHz

A
#Avg Type: RMS

Trig: Free Run Avg|Hold: 100011000

#Atten: 40 dB8
Mkr1 2.401 872 GHz,
3.992 dBm)

Span 8.000 MH:
Sweep 1.000 ms (1001 pts)

Auto Tune)|

CenterFreq
2.402000000 GHz|

3DH5_Ant1_2402

[ Keysight Spectrum Analyzer - Swept SA

AL
Center Freq 2.441000000 GHz

PNO: Fast ~+—

IFGain:Low

Ref Offset 1 dB.
Ref 30.00 dBm

‘Center 2.441000 GHz
#Res BW 3.0 MHz

#VBW 8.0 MHz

& -
#Avg Type: RMS
Trig: Free Run Avg|Hold: 100011000

#Atten: 40 dB

Mkr1 2.440 872 GHz
3.986 dBm)|

Span 8.000 MHz
Sweep 1.000 ms (1001 pts)

CenterFreq
2.441000000 GHz|

StartFreq

Log

3DH5_Ant1_2441

[ Keysight Spectrum Analyzer - Swept SA
AL F

Center Freq 2.480000000 GHz
PHI

IFGain:Low

Ref Offset 1 dB.
Ref 30.00 dBm

‘Center 2.480000 GHz
#Res BW 3.0 MHz

0: Fast ~+—

#/BW 8.0 MHz

& -
#Avg Type: RMS
Trig: Free Run Avg|Hold: 100011000

#Atten: 40 dB

Mkr1 2.479 856 GHz
3.795 dBm)|

Span 8.000 MHz
Sweep 1.000 ms (1001 pts)

Auto Tune|

CenterFreq
2.480000000 GHz|

|

StartFreq|
2476000000 GHz!

3DH5_Ant1_2480
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FCC ID:HBOPA2322

Appendix D: Carrier frequency separation

Test Result
TestMode Antenna Channel Result{MHZz] Limit{MHZz] Verdict
DH5 Ant1 Hop 1.002 20.636 PASS
2DH5 Ant1 Hop 1.004 20.862 PASS
3DH5 Ant1 Hop 1.004 20.846 PASS
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FCC ID:HBOPA2322

Test Graphs

[ Keysight Spectrum Anayzes - Swept 5A
AL §

: Y :
Center Freq 2.441500000 GHz #Avg Type: RMS
PNO: Wide ~+— 11ig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB
Ref Offset 1 dB AMkr2 1.002 MHz

Ref 30.00 dBm -0.022 dB

CenterFreq
2441500000 GHz!

Start 2.440500 GHz Stop 2.442500 GHz
#Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

DH5_Ant1_Hop

[ Keysight Spectrum Anayzes - Swept 5A

AL E A N
Center Freq 2.441500000 GHz #Avg Type: RMS
PNO: Wide ~»— 11ig: Free Run Avg|Hold: 1001100

IFGain:Low #Atten: 40 dB8

04 MHz
Ref Offset 1 dB o
Ref 30.00 dBm .027 dB

Center Freq
2441500000 GHz!

Start 2.440500 GHz Stop 2.442500 GHz
Res BW 100 kHz #VBW 300 kHz Sweep 1.000 ms (1001 pts)

2DH5_Ant1_Hop

[ Keysight Spectrum Anahyzer - Swept SA

AL .

Center Freq 2.441500000 GHz #Avg Type: RMS
PNO: Wide ~»— 1rig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB8

YTCEENITIEE ~ AutoTune
Ref Offset1dB.
R;i 305.eﬂﬂ dBm 0.061 dB

Center Freq
2441500000 GHz!

Scale Type

Start 2440500 GHz Stop 2.442500 GHz |50 Lin|
HRes BW 100 kHz #VBIW 300 kHz Sweep 1.000 ms (1001 pts)

3DH5_Ant1_Hop
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FCC ID:HBOPA2322

Appendix E: Time of occupancy

Test Result
TestMode Antenna Channel surstiidin TotalFops Result[s] Limit[s] Verdict
[ms] [Num]
DHA1 Ant1 Hop 0.37 330 0.122 <0.4 PASS
DH3 Ant1 Hop 1.62 170 0.275 <0.4 PASS
DH5 Ant1 Hop 2.87 110 0.315 <0.4 PASS
2DH1 Ant1 Hop 0.38 330 0.125 <0.4 PASS
2DH3 Ant1 Hop 1.63 170 0.277 <0.4 PASS
2DH5 Ant1 Hop 2.88 110 0.317 <0.4 PASS
3DH1 Ant1 Hop 0.38 330 0.125 <0.4 PASS
3DH3 Ant1 Hop 1.63 170 0.277 <0.4 PASS
3DH5 Ant1 Hop 2.88 110 0.317 <0.4 PASS

Note: (1) Dwell time=Pulse time (ms) x Total Pulse number s
(2) Total Pulse number= Pulse number in 3.16 s x 10
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FCC ID:HBOPA2322

Test Graphs

[ Keysight Spectrum Analyzer - Swept SA
AL C

P Y ~
Center Freq 2.441000000 GHz Trig Delay-2000ms ~ #Avg Type: RMS
PHO: Fast ~+— 11ig: Video
IFGain:Low #Atten: 40 dB

Auto Tune|
Ref Offset 1 dB.
Ref 30.00 dBm

CenterFreq
2441000000 GHz}

[

StartFreq|
2441000000 GHz!

StopFreq|

(Center 2.441000000 GHz

#/BW 3.0 MHz

DH1_Ant1_Hop

[ Keysight Spectrum Analyzer - Swept SA

AL E A N
Center Freq 2.441000000 GHz Trig Delay0.000 s #Avg Type: RMS
PNO: Fast -+ 110: Video
IFGain:Low #Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq|
2441000000 GHz,

[Center 2.441000000 GHz Span0H
#/BW 3.0 MHz Sweep 3.162 s (30000 pts)

DH1_Ant1_Hop

[ Keysight Spectrum Anahyzer - Swept SA

AL .
Center Freq 2.441000000 GHz Trig Delay-2.000ms  #Avg Type: RMS
PNO: Fast -+~ 11iQ: Video
IFGain:Low #Atten: 40 dB8

Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq|
2441000000 GHz,

[

StartFreq|
2441000000 GHz!

StopFreg)

Scale Type

(Center 2.441000000 GHz Span0H Lin|
#/BW 3.0 MHz Sweep 10.13 ms (8000 pts)

e e s

DH3_Ant1_Hop
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FCC ID:HBOPA2322

PNO: Fast -+~ 11iQ: Video
IFGain-Low  #Atten: 40dB

[ Xeysght Spectram Analyzer - Sowept 54 ]
s Y 1 f Nov1d, 2022 m
Center Freq 2.441000000 GHz Trig Delay0.000s  #Avg Type: RMS _ -

Auto Tune)|
Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

StartFreq
2.441000000 GHz|

[Center 2.441000000 GHz
#VBW 3.0 MHz

DH3_Ant1_Hop

[ Keysight Spectrum Anayzes - Swept 5A

AL E A N
Center Freq 2.441000000 GHz Trig Delay-2000ms ~ #Avg Type: RMS
PHO: Fast ~+— 1119: Video
IFGain:Low #Atten: 40 dB

m Auto Tune
Ref Offset 1 dB AMkr2 2.868 ms
Ref 30.00 dBm 15.33 dB|

CenterFreq
2.441000000 GHz|

StartFreq

[Center 2.441000000 GHz Span 0 Hz |5
#VBW 3.0 MHz Sweep 10.13 ms (8000 pts)

DH5 Ant1_Hop

[ Keysight Spectrum Anayzes - Swept 5A
AL C

: B .
Center Freq 2.441000000 GHz Trig Delay0.000s  #Avg Type: RMS
PNO: Fast Trig: Video

IFGain:Low #Atten: 40 dB

Ref Offset 1 dB.
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

(Center 2.441000000 GHz Span 0 Hz B!
#VBW 3.0 MHz Sweep 3.162 s (30000 pts)

DHS5_Ant1_Hop
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FCC ID:HBOPA2322

[ Keysight Spectrum Anahyzer - Swept SA

AL r
Center Freq 2.441000000 GHz Trig Delay-2.000ms  #Avg Type: RMS
PNO: Fast -+ 17iQ: Video
IFGain:Low #Atten: 40 dB8
RefOffset1 dB. AMkr2 377 Auto Tune/
Ref 30.00 dBm 8.1

.5 s
0 dB

CenterFreq
2.441000000 GHz|

StartFreq
2.441000000 GHz|

[Center 2.441000000 GHz
#VBW 3.0 MHz

2DH1_Ant1_Hop

[ Keysight Spectrum Anayzes - Swept 5A

AL - 5 :
Center Freq 2.441000000 GHz Trig Delay0.000 s #Avg Type: RMS
PHO: Fast ~+— 1119: Video
IFGain:Low #Atten: 40 dB
Auto Tune|
Ref Offset 1 dB
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

[Center 2.441000000 GHz Span 0 Hz |5
#VBW 3.0 MHz Sweep 3.162 s (30000 pts]

2DH1_Ant1_Hop

[ Keysight Spectrum Analyzer - Swept SA
AL C

P Y ~
Center Freq 2.441000000 GHz Trig Delay-2000ms ~ #Avg Type: RMS
PHO: Fast ~+— 1119: Video
IFGain:Low #Atten: 40 dB

Ref Offset 1 dB.
Ref 30.00 dBm

CenterFreq
2.441000000 GHz|

|

StartFreq|
2441000000 GHz!

StopFreq|

ICenter 2.441000000 GHz Span 0 Hz |5
#VBW 3.0 MHz Sweep 10.13 ms (8000 pts)

2DH3_Ant1_Hop
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FCC ID:HBOPA2322

[ Keysight Spectrum Analyzer - Swept SA -
Rt A 10:13:09 AM Nov 14, 2022
Center Freq 2.441000000 GHz TrigDelay0.000s  #Avg Type: RMS I -m

PNO: Fast ~»- 17ig: Video
IFGain-Low  #Atten: 40dB
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Trig Delay-2000ms  #Avg Type: RMS
Trig: Video

#Atten: 40 dB

PNO: Fast ~+—
IFGain:Low
Auto Tune|

CenterFreq
2.441000000 GHz|

StartFreq

Span 0 Hz |5
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